\JJNDUSTRIES INC.

* CANADIAN PRICES
Issue Date April 2003




MAIN FRAME & ROLLER ASSEMBLY

4@

B/ D¢

April 2003



MAIN FRAME & ROLLER ASSEMBLY

Model 2002
Canadian Prices

Item| Ordering No. Suggested
No Number | Required Description Stock Number| Retail

1 MC241 1 Top Cover 3505200698 70.20
2 MC76W1 2 Steel Roller Tube 4581575504 2,451.26
3 MC761T 1 Top Steel Roller Shaft 7138250491 516.38
4 MC760B 1 Bottom Steel Roller Shaft 7138250788 516.38
5 MC22W7 2 Drive Stub Shaft 6513500279 182.25
6 BOS28045 |8 7/16 X 1" Standard Bolt 3400011228 0.15
7 MC216AR |1 Door - Right Hand 8712672569 171.08
8 MC216R 1 Bottom side cover - Right iHand 6604212511 56.86
9 BOC20035 |24 5/16 x 3/4" Flange Bolt 2400010826 0.14
10 |BOC28045 |8 7/16 x 1" Carriage Bolt and Flange Nui 6100029984 0.40
11 |[MC21W2 1 Main Frame - Right Hand 0153379661 720.62
12 |MC21W8 1 Cylinder Cross Beam 2516450819 222.08
13 {MC770 1 Top Rubber Roller 4209500045 1,478.25
14 [MC771 1 Bottom Rubber Roller 0208000567 1,458.00
15 |[MC21W1 1 Main Frame - Left Hand 6949389957 666.75
16 |MC21W3 1 Main Cross Beam 8780858272 1,091.58
17  [MC216L 1 Bottom side cover - Left Hand 3604009894 54.13
18 |MC216AL 1 Door - Left Hand 2607116253 96.07
19 |MC615 1 Drive Shaft 7117640927 238.14
20 |BOS40185 |2 5/8 X 4 112" Standard Bolt 7100088655 1.20
21 |MC631 1 Hitch clevis PP1 - 107 VR 5604170850 56.30
22 IMC630 1 Cast Hitch Top - PP1-107 VR 9504780786 64.53
23 IMC612 1 PTO Drive Shaft 5755922071 754.94
24 |MC640 1 Side Wind Jack 4004484066 60.53
25 |BOS40065 |8 5/8" X 1 1/2" Bolt 1700028397 0.38
26 |MC512 1 4 Bolt Flange Bearing 3202997134 40.46
27 |MC21W5 1 Main Frame Hitch 2745810279 618.44
28 |BOC40065 |14 5/8 x 1 1/2" Carriage Bolt/Nut 7600083378 1.11
29 |MC613 1 Friction Clutch 6937863452 511.15
30 [MC611 1 Gear Box 2566691255 2,250.33
31 [MC760H 4 Steel Roller Hub B-106 6405963439 80.49

April 2003




PICK UP

April 2003



PICK UP
Model 2002

Canadian Prices

ltem| Ordering No. Suggested
No Number | Required Description Stock Number| Retail

1 MC114 27 Pickup Wrapper 4301620020 21.87
2 MC11WH1 1 Pickup Crossing 6933615488 453.80
3 BOF28045 |8 7/16" x 1" Flange Bolt 3600085555 1.14
4 MC114A 7 Pickup Wrapper Spacer 4400270376 3.65
5 MC11W3 1 Pickup Frame - Right Hand 6724204961 326.75
6 BOF24045 |87 3/8" x 1" Flange Bolt 0300016085 0.21
7 BOF20035 |126 5/16" x 3/4" Flange Bolt 7400010391 0.14
8 MC112 2 Pickup cover 8802634167 35.56
9 KE1605 3 114 X1 1/4 Key 8100396591 5.35
10 |MC824 1 Sprocket - 60B54-1 1/4 6308543457 115.32
11 |MC516 4 3 Bolt Press Steel Flange 5800245133 3.31
12 |MC513 2 Bearing - 1 1/4" Self Aligning 8600578350 7.80
13 |MC122 1 Cam Track 7604292210 57.94
14  |MC113 1 Access Cover 6201548320 20.90
15 |MC115R 1 Pickup Shield - Right hand 3002178874 29.40
16 |BOSH40085 |2 5/8" x 1" Socket Head Cap Screw & Nut 7200075118 1.01
17 |BOS40045 |2 5/8" x 1" Standard Bolt 3900027143 0.37
18 |MC142 1 Comb Arm - Right Hand 8205268268 71.12
19 |MC14W3 1 Comb 0215717680 212.18
20 |MC115L 1 Pickup Shield - Left Hand 9502154983 29.08
21 [MC141 1 Comb Arm - Left Hand 9704416017 59.62
22 [MC13W2 2 Bearing Bracket Wheel 7204288103 57.89
23 [MC134 1 Main Pickup Shaft 9511484620 155.03
24 [MC121 1 Bearing Holder Plate 5404446617 60.02
25 |MC11W2 1 Pickup Frame - Left Hand 0314508499 195.86
26 |MC133A 5 Tooth Bar Shaft 9404572207 61.72
27 |MC514 10 1" Bearing - Self Aligning 3400406950 5.49
28 |MC515 20 2 Bolt Press Steel Flange 0300140371 1.89
29 [MC750 60 Pickup Tooth 5300192773 2.60
30 |MC13W1 5 Tooth Bar 2407148599 96.50
31 |BOSH20065 |10 5/16" x 1 1/2" Socket Head Cap Screw 2000022211 0.29
32 |[MC13W3 5 Cam Arm 0604362075 58.89
33 |MC51A1 5 Stud Bearing (CCF 1 1/4 SB), Spacer & Nut 3102372080 32.01

April 2003




PICK UP
Model 2002-A Update

April 2003




PICK UP
Model 2002-A Update

Canadian Prices

ltem| Ordering No. Suggested
No.| Number |Required Description Stock Number| Retail
1 BOS40085 |1 5/8 x 2" Standard Bolt/Nut 2900045206 0.60
2 MC830S 1 AG2352 2 3/4" Single Idler 9401596158 21.55
3 MC125B " Spacer, Pickup Belt Tightener 0201580584 21.33
4 MC12wW4 1 Tightener Arm Bracket 1301557270 21.02
5 BOC40065 |1 5/8 x 1 1/2" Carriage Bolt/Nut 2400068854 0.93
6 MC11W3 1 Pickup Frame R/H 0818792425 253.69
7 MC115R 1 Pickup Shield R/H 5702784326 37.58
8 MC13W3 5 Cam Arm 2802622008 35.40
9 |MC1312 5 Tooth Bar Block 6302312837 31.21
10 |MC1311 5 Bar, Tooth Bar 9403032155 40.93
11 |BOS24035 |1 3/8 x 3/4" Standard Bolt 5800011083 0.14
12 [MC12W5 1 Tightener Arm Pickup Belt 5801908135 25.76
13 |MC506 1 1630 Ball Bearing 1100357788 4.83
14  |MC517 1 1.625 Inside Snapring 0200748186 10.10
15 |MC812A 1 H11/4" Hub ‘ 6300598827 8.07
116  |MC827A 1 BK120H B Belt Pulley 7707100888 95.85
17 |MC133A 5 Tooth Bar Shaft 6801366115 18.44
18 |MC115L 1 Pickup Shield L/H 6601856861 25.06
19 [MC11W2 1 Pickup Frame L/H 6701986138 26.81

Note: For ltem No.

April 2003

9, 10, 11 and 17 see page 6 on how to assemble the part.




10

PICK UP
Model 2002-B Update

April 2003




PICK UP

Model 2002-B Update

Canadian Prices

ltem| Ordering No. Suggested
No.| Number |Required Description Stock Number| Retail
1 MC12wWe6 1 Tightening Rod 3802124769 28.67
2 MC832 1 Extention Spring 8301170344 15.80
3 MC11W3 1 Pickup Frame R/H 0518792697 253.69
4 BOC40045 |1 5/8 x 1" Carriage Bolt/Nut 8100068900 0.93
5 MC12wW4 1 Tightener Arm Bracket 6202076984 28.03
6 MC125B 1 Spacer, Pickup Belt Tightener 9301580704 21.33
7 MC830S 1 AG2352 Single Belt Idler 5701596138 21.55
8 BOC40085 |1 5/8 x 2" Standard Bolt/Nut 4100044910 0.60
9 BOS24055 |1 3/8 x 1 1/4" Standard Bolt/Nut 8000010359 0.14
10 |MC12W5 1 Tightener Arm, Pickup Belt 6303816030 51.52
11 |[MC506 1 1630 Ball Bearing 5600357536 4.83
12 |MC517 1 1.625 Inside Snapring 2300748666 10.10
13 |MC812S 1 L11/4" Hub 7700595997 8.04
14 |MC827S 1 MBL127 B Belt Pulley 1505066272 68.38
15 |MC115R 1 Pickup Shield R/H 9202784041 37.58
16 |[MC115L 1 Pickup Shield L/H 8102784979 37.58
17 [MC11W2 1 Pickup Frame L/H 8301986808 26.81
18 |MC142 1 Comb Am R/H 5403936335 53.14
19 |MC141 1 Comb Arm L/H 5605400510 72.90

April 2003

11




12

AXLE, WHEEL AND HYDRAULICS

=

April 2003




AXLE, WHEEL AND HYDRAULICS

Model 2002
Canadian Prices
ltem| Ordering No. Suggested
No.| Number |Required Description Stock Number| Retail
1 MC21W3 1 Main Cross Beam 9480859122 1,091.60
2 MC712 1 Hydraulic Hose - Long 6304922001 66.45
3 MC716 1 3/8" NPT Tee 0600596729 8.05
4 BOC28055 |9 7/16" x 1 1/4" Carriage Bolt & Flange Nut 4400032892 0.44
5 MC21W7R |1 Axle Seat R/H 1504680638 63.18
6 MC217 4 Axle Bushing 8003504751 47.30
7 MC21W4R |1 Axle Support R/H 3904148364 56.00
8 MC722 4 R Clip 9200114243 1.54
9 MC711 2 Hydraulic Cylinder 2221190733 286.07
10 {BOS11328 |6 1/2" x 2 3/4" Standard Bolt 9100034146 0.46
11 |MC232M 4 Lift Bracket Bushing 2800828383 11.18
12 |MC232 4 Roller Lift Bracket 9803030959 40.91
13 |MC233 2 Roller Lift arm 9202795570 37.73
14 |BOC32125 |6 1/2" x 3" Carriage Bolt & Nut 5100040785 0.54
15 JMC233M 8 Lift Arm Bushing 7100884018 11.93
16 |MC721 2 1" x 4 3/4" Cylinder Pin 1400838433 11.31
17 |MC715 1 90° Elbow 3000730485 9.86
18 |MC235 2 Walking Beam Bushing 5103880474 52.38
19 |MC23W5 2 Walking Beam 7321558389 291.03
20 |MC552 4 Oil Seal 6800335068 4.52
21 |MC553 4 LM603049 Bearing 0100984500 13.28
22 |MC554 4 Race 4900834379 11.26
23 |MC551 4 Wheel Hub 6005117396 69.07
24 |MC556 4 Race 5200440670 5.94
25 |MC555 4 LM48548 Bearing 4700328612 4.43
26 |MC561 4 Washer 8100037579 0.51
27 |MC557 4 Nut 3900125688 1.69
28 |MC559 4 Hub Cap 6400378036 5.10
29 |MC558 4 Cotter Pin 5500023308 0.31
30 |MC550 4 Whesel, Tire and Rim 3711880277 160.38
31 |MC560 24 Wheel Bolt 3400075558 1.01
32 |MC551-9 4 Whesl Hub Assembly 9509605119 129.66
33 |MC21w4L |1 Axle Support L/H 9104236368 57.19
34 MC21WT7L |1 Axle Seat L/H 2504332955 58.48
35 |MC723 1 Hose Holder 9001523402 20.55
36 |[MC718 1 Flow Restrictor 8900360563 4.86
37 |MC717 1 Quick Coupler 5700748269 10.10
38 |MC714 1 45° Elbow 8200508406 6.86
39 |MC713 1 Hydraulic Hose - Short 9801926658 26.00
40 |MC730 1 Travel Saftey Pin 1800332922 4.49
41  |[MC21W9 1 Travel Saftey Bracket 9308428068 113.78
42 {BOC28065 |7 7/16" x 1 1/2" Carriage Bolt / Flange Nut 4300035237 0.47
43 |MC720 2 1 x 3 1/2" Cylinder Pin 5700810161 10.94
44 IMC23W1 1 Axle 3358587802 790.92
45 MC731 2 Travel Saftey Chain 7200336179 4.54




14

LEFT SIDE

April 2003




LEFT SIDE
Model 2002

Canadian Prices

ltem] Ordering No. Suggested
No.| Number | Required Description Stock Number| Retail

1 MC21wW1 1 Main Frame L/H Side 6049389265 666.75
2 BOS24055 |3 3/8 x 1 1/4" Grade 5 Bolt 000008905 0.11
3 KE2408 4 3/8 x 2" Key 2100426390 5.75
4 BOS40085 |4 5/8 x 2" Standard Bolt 5300036175 0.48
5 MC512 5 4 Bolt Flange Bearing 6602997413 40.46
6 MC827 1 80 Q 21 Sprocket 9606713245 90.62
7 MC815 1 Q1-13/4 Hub 6402549192 34.40
8 BOC32045 |2 1/2 x 1" Carriage Bolt/Flange Nut 3800025922 0.34
9 |BOC32055 |6 1/2 x 1 1/4 Carriage Bolt/ Flange Nut 8800037312 0.50
10 |MC22W2 1 Pivot Arm Holder 4306392082 86.29
11 |MC221 2 Pivot Bushing 8202907072 39.24
12 |BOC40065 |8 5/8 x 1 1/2 Carriage Bolt/ Reg Nut 6200012846 0.17
13 |MC223 2 Roller Bearing Bracket 9303498803 47.22
14 MC822 1 60 P 25 Sprocket 1205347706 72.19
15 |MC814 3 P 1-1 3/4 Hub 2301298157 17.52
16 |BOS20045 |9 5/16 x 1" Grade 5 Bolt 3500006268 0.08
17 |BOC40085 |8 5/8 x 2" Carriage Bolt/ Reg Nut 6300095799 1.29
18 |MC22w4l |1 Rubber Roller Pivot Arm L/H 0708840197 119.34
19 |MC826 1 80 P 14 Sprockets 2504073029 54.98
20 |CHe022 1 60 Chain 22 Links 6600631908] 8.52
21 |CH8032 1 80" Chain 32 links 0601593743 21.51
22 |MC22WH1 1 Pivot Arm Holder 1804596459 62.05
23  |MC821 1 60 P 16 Sprocket 1403338188 45.06
24 |MC225A 1 2 3/4" Washer 1500340786 4.59
25 |MC225 2 Guide Washer 8102193828 29.61
26 |MC225B 1 Spacer Pipe 8000540240 7.29
27 [MC22WsL |1 Steel Roller Pivot Arm L/H 2315132985 204.28
28 |BOC40125 |1 5/8 x 3" Carriage Bolt/ Nylon Lock Nut 6900040701 0.54
29 |MC831 1 H:-80-A12 Tentioner Sprocket 7001238137 16.71
30 |MC212 1 Tightner Spacer 9701110369 14.99
31 |BOC40105 |1 5/8 x 2 1/2 Carriage Bolt/ Lock Nut 2600072430 0.97

15

April 2003




16

LEFT SIDE
Model 2002-A Update

April 2003




LEFT SIDE
Model 2002-A Update

Canadian Prices

ltem| Ordering No. Suggested
No Number |Required Description Stock Number| Retail

1 BOF28045 |2 7/16" x 1" Flange Bold/Nut, Grade 5 3600084606 1.14
2 MC226D 2 Spacer - Belt Tightener 7200102684 1.38
3 MC506 2 1630 Ball Bearing 3700358219 4.83
4 MC226B 1 Tripple Belt Idler Tube 4501404842 18.95
5 MC226C 1 Bearing Spacer - Triple Belt Idler 9300140552 1.89
6 MC226A 1 Belt Tightener - Pull Bracket 3801512109 20.41
7 MC824A 1 3TB80 Q1 B Belt Pulley 1706794979 91.72
8 MC815 2 Q1 1 3/4" Hub 0603398176 45.87
9 MC22W6A |1 3/8 x 4 3/4" Threaded Bolt/2 Nuts 3900280720 3.79
10 |MC22W6 1 Belt Tightener U-Bracket 9201416290 19.12
11 |BOS40175 |1 5/8 x 4 1/2" Standard Bolt/Nut Grade 5 7900101434 1.36
12 |MC837A 3 BX67 V-Belt 7201420191 19.16
13 |MC829A 1 2 3/4" Double Idier Pulley 1902146021 28.97
14  |MC822A 1 2TB34 P1 B Belt Pulley 4102934658 39.61
15 |BOS40125 |1 5/8" x 3" Standard Bolt/Nut Grade 5 1500046376 0.62
16 |MC814 2 P11 3/4" Hub 7001730081 23.36
17 |MC825A 1 3TB54 P1 B Belt Pulley 1304940153 66.69
18 |MC826A 1 2TB74 Q1 B Belt Pulley 4405636615 76.09
19 |MC835 2 BX35 V-Belt 8900868837 11.72
20 |MC255E 1 Spacer - Belt Tightener 3500198187 2.67
21 IMC225C 1 Tightner Bracket Pivot Arm L/H 0103804899 51.35

April 2003

17




LEFT SIDE
Model 2002-B Update

April 2003

18



LEFT SIDE
Model 2002-B Update

Canadian Prices

ltem| Ordering No. Suggested
No.| Number | Required Description Stock Number| Retail

1 NUTS32 1 1/2" Standard Nut 3900005389 0.07
2 BOS32105T |1 1/2x2 1/2" All Thread Bolt/Nut, Grade 5 1900039651 0.52
3 BOSM16405 |1 16 x 40mm Metric Bolt, Grade 5 4700060324 0.81
4 MC226G 1 Belt Tightener Holder 2101015435 13.71
5 BOF32045 |1 1/2 x 1" Flange Bolt, Grade 5 9400035823 0.48
6 MCSE38 1 Rosta Tightener 4713740486 185.49
7 BOS40045 |1 5/8 x 1" Standard Bolt, Grade 5 6700029018 0.38
8 WAL40 1 5/8" Lock Washer 1400004662 0.05
9 WAF40 1 5/8" Flat Washer 2300008896 0.11
10 |MC510 1 6307 Bearing 7101788474 24.13
11 |MC226F 1 Steel Roller Drive Tightener Tube 8104588168 61.94
12 |MC508 1 6208 Bearing 3501547773 20.88
13  |MC226E 1 Steel Roller Drive Spindle Shaft 3604784588 64.58
14 |WAL48 1 3/4" Lock Washer 7300011780 0.15
15 |BOS48055 |1 3/4 x 1 1/4" Standard Bolt, Grade 5 0900074174 0.99
16  |MC22W5L |1 Steel Roller Pivot Arm 8416000543 216.00
17 |BOS32105T |3 1/2 x 2 1/2" All Thread Bolt, Grade 5 8900034258 0.46
18 [|MC811S 1 E1 3/4" Hub 8905342317 72.12
19 |BOS16085T |3 1/4 x 2" All Thread Bolt, Grade 5 8600004927 0.06
20 |MC813B 1 SD 1 3/4" Hub e 7901606144 21.68
21  |MC825B 1 5-5V5.58D 5V Belt Pulley 7313432684 181.33
22 {MC837B 5 5V X630 Belt 9503558949 48.03
23 |MC824B 1 5-5V8.0E 5V Belt Pulley 8018682537 252.21
24  IMC21WH1 1  |Left Side Main Panel 3958914878 795.34
25 |MC21W6AL |1 - |Door L/H With Decals 5906540175 88.29

April 2003 19




20

April 2003




RIGHT SIDE

Model 2002
Canadian Prices

ltem| Ordering No. Suggested
No. Number | Required Description Stock Number| Retail

1 BOCO0085 8 5/8 X 2" Carriage Bolt & Nut 3500082396 1.10
2 MC22W5R |1 Steel Roller Pivot Arm 2615268541 206.12
3 BOC0125 1 5/8 x 3" Carriage Bolt & Nut 7500073456 0.99
4 MC225 2 Guild Washer 6401462370 19.74
5 MC225B 1 Spacer Pipe 3900728525 9.83
6 MC225A 1 2 3/4" Washer 9900255318 3.44
7 BOC2055 8 1/2 x 1 1/4" Carriage Bolt / Flange Nut 6500036994 0.50
8 MC512 5 4 Bolt Flange Bearing 8902997547 40.46
9 MC22W4R |1 Rubber Roller Pivot Arm R/H 9308232928 111.13
10 [MC223 2 Roller Bearing Bracket 6703498139 47.22
11 |MC820 1 60 P 13 Sprocket 9702548703 34.40
12 [MC814 2 P1-13/4 Hub 4802985354 40.30
13 |BOS20045 |6 5/16 x 1" Grade 5 Bolt 0600006861 0.08
14 |KE2408 4 3/8 x 2" Key 5200678970 9.15
15 |MC823 1 60B32 - 1 3/4 Sprockets 3204994096 67.41
16 |KE1605 1 174 x 1 1/4" Key 4500396730 5.35
17 |MC825 1 60B11 -1 1/4" Sprocket 0501103252 14.88
18 |CH6025 1 #60 Chain, 23 Links 2300672656 9.07
19 |CH8025 1 #80 Chain, 25 Links 7901244780 16.80
20 [BOS24055 |3 3/8 x 1 1/4" Grade 5 Bolt 0400009068 0.11
21 [MC815 1 Q1 -1 3/4 Hub 8802548504 34.40
22 IM(C828 1 80 (1 23 Sprocket 3108662999 116.94
23 |BOC40065 |8 5/8 x 1 1/2" Carriage Bolt & Nut 2700082428 1.1
24 IMC831 1 H-80 A 12 Tensioner Sprocket 0501238456 16.71
25 |MCB826 1 80 P 14 Sprocket 9704072769 54.98
26 |BOS40085 |4 5/8 x 2" Standard Bolt 4600082415 1.11
27 |MC212 1 Tightener Spacer 1200740633 9.99
28 [MC22W1 2 Pivot Arm Holder 3306894028 93.07
29 |MC221 2 Pivot Bushing 7901938003 26.16
30 MC21wW2 1 Main Frame Right Hand Side 1153379716 720.62
31 |BOC40105 |1 518 x 2 1/2" Carriage Bolt 6900056891 0.76

April 2003

21




22

RIGHT SIDE
Model 2002-A Update

April 2003




RIGHT SIDE
Model 2002-A Update

Canadian Prices

ltem| Ordering No. Suggested
No.| Number |Required Description Stock Number| Retail

1 BOC40145 |1 5/8" X 3 1/2" Carriage Bolt/Nut Grade 5 1400072356 0.97
2 MC823A 1 2TB46 P1 B Belt Pulley 1908600781 116.10
3 MC212E 1 Spacer, Belt Tightener 8700768800 10.37
4 MC814 3 P11 3/4" Hub 0101730528 23.36
5 MC829A 1 AG2362 2 3/4" Double Belt Idler 4401596009 21.55
6 MCB836A 1 2-BX50 Banded Belt 9500815496 11.00
7 MCB826A 1 2TB74 Q1 B Belt Pulley 3411676012 157.63
8 MC815 1 Q1 1 3/4" Hub 6103398932 45.87
9 MCB828A 1 BK36H B Belt Pulley 9101890033 25.52
10 |MC812A 1 H 1 1/4" Hub 1600598314 8.07
11 |MC125A 1 Tightener Pull Bracket, Pickup 8501368341 18.47
12 |[MC12W6 1 3/8" Tightener Rod/2 Nuts 0900219765 2.97
13 |MC832 1 Extension Spring 1800682609 9.21
14 |MC838 1 BX35 Belt 7000868998 11.72
15 |MC821A 1 1TB80 P1 B Belt Pulley 3009678603 130.65
16 |MC830S 1 Single 2 3/4" Idler Pulley 5901596102 21.55
17 |MC820A 1 1TB34 P1 B Belt Pulley 7503590719 48.47
18 |MC255C 1 Spacer, Belt Tightener 9600198199 2.67
19 |MC25W5 1 Belt Tightening Bracket 4802440708 32.94
20 |MC255A 1 Belt Tightening Sprocket 6100924027 12.47
21 |MC255B 1 Bolt, Belt Tightener/Nut 7100349859 4.72

23

April 2003




24

RIGHT SIDE
Model 2002-B Update

April 2003




RIGHT SIDE
Model 2002-B Update

Canadian Prices

item| Ordering No. Suggested
No.| Number |Required Description Stock Number| Retail
1 MC22W7 1 Stub Shaft 8612820080 173.07
2 BOC40145 |1 5/8 x 3 1/2" Carriage Bolt/Flange Nut 5900080563 1.09
3 MC225F 1 Tightener Braket, Rubber Roller Drive 4600714424 9.64
4 BOC32145 |1 1/2 x 3 1/2" Carriage Bolt/2 Nuts 9800150983 2.03
5 MC823B 1 3B46SD B Belt Pulley 7503707708 50.05
6 BOS16085T |3 1/4 x 2" All Thread Bolt Grade 5 2200020246 0.26
7 MC813B 2 SD 1 3/4" Hub 4401376135 18.58
8 MC21W6AR |1 Door R/H With Decals 6405708117 77.06
9 MC225G 1 Shaft, Rubber Roller Drive Tightener Spindle 1505382615 72.66
10 |MC507 1 6206 Ball Bearing 9200903923 12.20
11 |MC225H 1 Tube, Rubber Roller Drive Idler 0902793178 37.71
12 |MC509 1 6305 Ball Bearing 3301020577 13.78
13  |MC836B 3 BX50 Belt 2700845842 11.41
14 |MC826B 1 7B74SF B Belt Pulley 0318800250 253.80
15 |B0OS24085T |3 3/8 x 2" All Thread Bolt Grade 5 5600017302 0.22
16 |MC816S 1 SF 1 3/4" Hub 3602184823 29.48
17 |MC835 4 BX35 Belt 9800869148 11.72
18 [MC822B 1 4B365SD B Belt Pulley 5304236028 57.19
19 |BOS32125T |1 1/2 x 2 1/2" All Thread Bolt/Nut Grade 5 6000031317 0.41
20 |MC22W5R |1 Steel Roller Pivot Arm R/H 2213568754 183.17
21 |MC828S 1 MBL33 B Belt Pulley 1401849668 24.97
22 |MC8128 1 L1 1/4" Hub 4505065710 68.38
23 |BOS16045 |5 114 x 1" Hex Bolt Grade 5 3900003112 0.04
24 IMC814 1 P11 3/4" Hub 0201730158 23.36
25 |BOS20045 |3 15/16 x 1" Hex Bolt Grade 5 9200006239 0.08
26 |MC838 1 BX35 Belt 6200869140 11.72
27 |BOS16065 |3 1/4 x 1 1/2" Hex Bolt Grade 5 7300004751 0.06
28 |MC815S 1 SDS 1 3/4" Hub 8401146130 15.47
29 |MC821S 1 {1B80SDS B Belt Pulley 6703840595 51.83
30 |MCB830S 1 AG2352 2 3/4" Single Idler 6501596235 21.55
31 |MC820S 1 1TB34-P1 B Belt Pulley 6303590054 48.47
32 IMC255C 1 Spacer, Belt Tightener 4600198680 2.67
33 IMC25WS5 1 Belt Tightening Bracket 1703660529 49.41
34 |MC255A 1 Belt Tightener Sprocket 3500924392 12.47
35 [|MC255B 1 Belt Tightener Bolt/Nut 9001398342 18.87
36 [MC21w2 1 Right Side Main Panel 5668169320 920.28
37 |MC216R 1 Bottom Side Cover 1204056480 54.76

April 2003

25




26

AIR SYSTEM

Model 2002
Canadian Prices
ltem| Ordering No. Suggested
No. Number - | Required Description Stock Number| Retail
1 MC24W3 1 Air Tank 3316317571 220.28
2 MC912 30 Tubing 2801995129 26.93
3 MC919 5 114 x 1/4" Straight Fitting 4800357254 4.82
4 MC921 3 1/4" female end x 1/4" hose end Elbow 6300532213 7.18
5 MC914 1 Air Tank Pressure Gauge 8602287752 30.88
6 MC922 2 Tee 25006448391 - . . 8.69
7 MC9o18 2 1/8" x 1/4" Straight Fitting 2800245486 3.31
8 MC923 4 3/4" Fine Thread Jam Nut 8800021716 0.28
9 MC910 4 Air Bag 1907140483 96.39
10 [MC920 6 1/8" male x 1/4" hose end Elbow 7900322562 4.35
11 |MC915 1 Bulkhead Fitting 6301113990 15.03
12 |MC916 1 Shrader Valve 8401305669 17.62
13 |MC911 |2 Regulator 3508477418 114.44
14 |MC913 2 Roller Pressure Gauge 8402287600 30.88
AlIR SYSTEM

April 2003




MOLD BOARD ATTACHMENT

April 2003

wwwwwww

e e P

Ay,
o
.

iy

-
foasffiee

O

s © @ @

W
M
¥

S ¥

t

Model 2002
Canadian Prices

ltem] Ordering No. Suggested
No Number |Required Description Stock Number| - Retail

1 BOF24045 |8 3/8" X 1" Flange Bolt 1500015894 0.21
2 MB12W1 1 Mold Board Aitachment Bracket L/H 2305872830 79.27
3 MB124 6 Pivot Bushing 3600633718 8.55
4 BOS32055 |6 1/2" x 1 1/4 Bolt & Nut 4500021734 0.28
5 MB12W3 1 Mold Board Main Frame 9027944860 377.25
6 MB216P 1 Adjuster Pin 1/2" x 1 1/2" 6700360270 4.86
7 MB126 1 Extension Adjuster Bar 8800994604 13.43
8 MB123L 1 Bushing 6700633109 8.55
9 B0OS32065 {1 1/2" x 1 1/2" Bolt & Nut 5000022054 0.29
10 |MB12W4 1 Mold Board Extension Frame 8515244107 205.79
11 |MB122E 1 Molde Board Extension 6004800057 64.80
12 |[MB12W5 |1 Adjuster Arm 9311232529 151.63
13 |MB125P 1 Adjuster Pin 1/2" x 4" 4700540572 7.29
14 [MB12wW2 1 Mold Board Attachment Bracket R/H 7908980026 121.23
15 |MB122 1 Mold Board 2204800627 64.80

MOLD BOARD ATTACHMENT
19

27




28

WINDROWER

Model 2002
Canadian Prices

ltern| Ordering No. Suggested
No Number | Required Description Stock Number| Retail

1 BOF24045 |15 3/8 x 1" Flange Boilt 3400016644| 0.21
2 MC248A 1 Windrower Support - Left Hand 2605260910 71.01
3 BOSH20065 |1 5/16 x 1 1/2" Socket Head Cap Screw 2600022072 0.29
4 MC24W2 1 Shoot Adjuster Slide 3802658055 - 35.88
5 MC24w8D |3 3/8" x 1" Wing Bolt 2200551291 7.44
6 MC24W8 1 Shoot Adjuster Bracket - Left Hand 3700842332 11.37
7 MC248CL |1 Windrower Width Adjuster - Left Hand 6704016266 54.22
8 BOF20035 |14 5/16" x 3/4" Flange Bolt 3600010320 0.14
9 MC248 1 Windrower Top 3112296376 166.00
10 |MC24W1 1 Shoot Adjuster Plate 6506330584 85.46
11 |MC248CR |1 Windrower Width Adjuster - Right Hand 3204016690 54.22
12 |MC248B 1 Windrower Support 2505224522 70.52
13 |MC24wW9 1 Shoot Adjuster Bracket - Right Hand 6803276858 44.23
14 |MC248C 2 Windrower Bushing 2800600141 8.10
15 |WAF28 5 7/16" Flange Washer 9700112223 1.51

WINDROWER

April 2003




SWATH SPREADER

Model 2002
Canadian Prices
ltem| Ordering No. Suggested
No.| Number |Required Description Stock Number| Retail
1 Mc247A |1 Spreader Support L/H 7205706408 77.03
2 MC24wW7 1 Spreader Top 7116624384 224.42
3 BOF20035 |12 5/16" x 3/4" Flange Bolt 0000011053 0.14
4 MC247B 1 Spreader support R/H 0505886734 79.46
5 BOC24045 |8 3/8" x 1" Flange Bolt 3500016497 0.21

April 2003

SWATH SPREADER

29




30

MAIN FRAME & ROLLER ASSEMBLY

April 2003




	Retour index Agland 

